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Quick Installation Guide

Required tools

Installation kit

A1 7x60 (x4) D3 M8x30 (x4)

A2 10x60 (x4) D4 M8x50 (x4)

B1 M6 (x4) E1 M4x12 (x4)

B2 8x10 (x4) E2 M4x20 (x4)

B3 8x20 (x4) F1 M8x55 (x2)

C1 M6x12 (x4) F2 M8 (x2)

M6x20 (x4) (x1)

M8x12 (x4) (x1)

D2 M8x20 (x4)

F3C2

D1 F4

1a 1b 1c 5 6a 6b
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Do you need
more help?
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Mark drill holes Drill the holes Prepare the bracket Mounting on TV Mounting TV on bracket Fixing and adjustment

Prepare the TV holderPrepare the bracketPrepare the bracket

Flat TV backside
C1, D1, D4, E1 B1

+

Curved TV backside
C2, D2, D4, E2 B1 B2

+ +

D3, D4 B3
+

+ =
M8x50 Ø 8x5 M8x45 (D4)
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B2, B3

C1, C2,
D1, D2,
D3, D4,
E1, E2

A1

F4
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PAP
Raccolta Carta

70mm

Ø10mm

You do not need a washer for the D-screws


